ltem

Part Description

Quantity

Fender Flange Shield Assembly

1/4"-20 x 1-1/8"L Hex Head Bolt with \Washer

1/4"-20 x 1/2"L Hex Head Flange Screw

1/4" SAE Thick Washer

1/4"-20 Flanged Nylock Nut

oo~ win|—

Instructions

el B IEIEI R




